
250 SX M/Ö <1997><EU><630270>
TANK, SEAT

27743

Pos Part Number Description Additional Text Quantity

0 54607141600 SEAT BRACKET R/S REAR 1.00

0 5460854100002 *SIDE COVER ORANGE R/S 1.00

0 5463542900002 SPOILER R/S ORANGE '96 1.00

5 55007005300 GAS COCK CPL. OFF-ON 1.00

6 55007006200 O-RING 11X1,8 NBR 70 1.00

8 49007008044 FILLER CAP CPL. SMALL 1.00

9 49007009000 % GASKET FOR FILLER CAP 1.00

13 54607413000 GASTANK 9 LITERS '93 1.00

14 54635036000 BUSHING 3.00

15 56401040000 rubber bushing 2.00

18 0676550223 HH S.MET.SCREW DIN7676- 5,5X 2.00

19 0797050003 TOOTH LOCK WASH. DIN6797-J 5,3 2.00

20 0014060203 HH COLLAR SCREW M 6X20 WS=8 1.00

21 0014060103 HH COLLAR SCREW M 6X10 WS=8 4.00

22 0014060153 HH COLLAR SCREW M 6X15 WS=8 6.00

23 0014060253 HH COLLAR SCREW M 6X25 WS=8 2.00



24 58007044000 OVAL HEAD SCREW M6X15 1.00

28 5463542800002 *SPOILER L/S ORANGE '96 1.00

33 0015060123 HH COLLAR SCREW M 6X12 WS=8 2.00

34 50233041000 Pair of washers M6 NORDLOCK 2.00

40* 54607240100 *SEAT 250/300/360 '97 1.00

40* 54607240150 * SEAT COVER 250/300/360 '97 1.00

41 54607041600 * SEAT BRACKET L/S REAR 1.00

90 5460844100002 * SIDE COVER ORANGE L/S 1.00

99 54308042000 RUBBER BUFFER 2.00
* = New part


